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TEST REPORT # 4248 

 
Test Date 06/01/2022 
Customer Export  
Batch 400041 
Product VCI Powder 4201 
Tests to be performed VIA test as per TM 0208-2018 
Test Performed by RK  
Approved by SS 

 
 
 

RESULTS 
 

VIA (VAPOR INHIBITING ABILITY) TEST AS PER TM 0208-2018 
BLANK Grade 0 ( No corrosion Inhibiting Effect) 
RUST-X VCI Powder 4201 Grade 3 

(Best 0% or No Visible Corrosion )  

 
Physical Properties  
Property Value Result 
Colour White Pass 
Solubility 20%  Pass 
pH 1% in water 7.5-8.5 Pass 

 
 
 

CONCLUSION 
 
The above tests confirm that the RUST-X VCI 4201 powder passes Vapor Inhibiting 
Ability test with best performance Grade 3. 
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VIA Test Results 
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Appendix: VIA Test Grading 
 
 
 
Grade 0 
Extensive Corrosion over 25% 
No Corrosion Inhibiting Effect 
 
 
 
 
 
Grade 1 
Moderate Corrosion between 10-25% 
Minute Corrosion Inhibiting Effect 
 
 
 
 
 
Grade 2 
Slight Corrosion   5%  
 
 
 
 
 
Grade 3 
No Visible Corrosion 
 
 
 
 
 
-------------------------END OF REPORT ------------------------------------ 


